
CHEVY  409  Alternator & Power Steering kit

                                   21385-21390

 
Rev: 3/1/13



PARTS LIST 

21381 Main Bracket 
1 21381-A Main Front Bracket 
1 713 Adjustable Idler Assembly 
1 740-A Idler Pulley (Smaller Base) 
1 747-A Idler Pulley (Larger Base) 
2 302-A Idler Caps 
6 S022 8/32 x 3/8 SHCS 
2 S102 1/4-20 x ¾ SHCS 
1 S143 5/16-18 x 5/8 SHCS 
1 S144 5/16-18 x 7/8 SHCS 
2 S248 3/8-16 x 1 SHCS 
2 S256 3/8-16 x 2 SHCS 
3 S276 3/8-16 x 4-1/2 SHCS 
1 S277 3/8-16 x 4-3/4 SHCS 
2 S322 3/8-16 x 1-1/2 Hex Head Bolts 
2 S339 3/8-16 x 3 Threaded Studs 
2 S666 3/8 Flat Washers 
2 S785 3/8-16 x 3 Threaded Spacers 
2 AC3-3.880 3.880 Alum Spacers 

21382 Alt Rear Support Bracket 
1 21382-A Alt Rear Support Bracket 
2 S677 Water Pump Gaskets 
1 TP3-1.890 1.890” Tube Spacer 

21383 P/S Rear Support Bracket 
1 21383-A P/S Rear Support Bracket 
2 S677 Water Pump Gaskets 
1 TP3-1.730 1.730” Tube Spacer 
1 TP3-1.775 1.775” Tube Spacer 

21074 P/S Pump Adapter Bracket 
1 21074-A P/S Pump Adapter Bracket 
2 S244 3/8-16 x 3/4 SHCS 
1 S311 3/8-16 x 3/4 Hex Head Bolt 

21385/21390 Pulley Kit 
1    7791-A Crank Pulley 
1    7792-A Water Pump Pulley 
1    623-A P/S Pulley 
1    360-A P/S Pulley Cap 
1    312-A W/P Pulley Cap 
1    307-A Alternator Pulley Cap 
1    221-A Alternator Fan 
1    208-A Alternator Pulley 
3    S028 8/32 x 1 SHCS 
3    S106 1/4-20 x 1-1/4 SHCS 
4    S186 5/16-24 x 7/8 SHCS 
3    S292 3/8-24 x 1 SHCS 
1    S685 11/16 Lock Washer 

Accessories 
1    P146 Alum Water Pump 
1    P304 Chrome P/S Pump (21390 Kit) 
1    P555 Chrome Alternator (21390 Kit) 
1    9600 Billet P/S Pump (21385 Kit) 
1    9655 Billet Alternator (21385 Kit) 

Belt Size 
73” Belt Alt/PS 

March Performance 
Tech:888-729-9070 



Photo-4
Mount the Main Faceplate (21381-A) in the
two lower mounting holes use two
3/8-16 x 1” SHCS (S248). Between the two
rear supports and the main bracket use two 
(AC3-3.880) Spacers securing with two
3/8 x 4-1/2” SHCS (S276).

Photo-3
On the back side of the main bracket Locate 
the two 1/4" holes and install the belt
tensioning bracket (713) using two 1/4-20 x 3/4"
SHCS (S102).

Photo-2
Slide the Water Pump (P146)  over the two 
treaded studs, and secure with two 3” stainless 
Threaded Spacers (S785) onto the two 
threaded studs. In the two upper W/P holes 
use two 3/8-16 x 2” SHCS (S256).

Photo-1
Install one set of Gaskets on clean surface of 
block (S677) then in the lower to W/P hole insert
two 3/8 x 3” threaded studs (S339) now slide the 
Rear Alt Support (21382-A) and the Rear P/S 
Support (21383-A) over the studs as shown and
add a second pair of gaskets as shown.



Photo-8
Mount the Crank Pulley (7791-A) using 
three 3/8-24 x 1” SHCS (S292). Mount the 
Water Pump Pulley (7792-A) and the Pulley 
Cap (312-A) using four 5/16 -24 x 7/8 SHCS
(S186).

Photo-7
Mount the P/S Pump (P304) chrome or (9600)
Billet optional pump. In the upper hole use a 
5/16 x 5/8 SHCS (S143). In the lower hole use a 
3/8-16 x 4-1/2” SHCS (S276) . 
Between the rear of the P/S adapter and the rear 
support stack a (TP3-1.730) and a (TP3-1.775) 
Spacer tubes.

Photo-6
Mount the (21074-A) Adapter Ring to the Power 
Steering Pump use two 3/8 x 3/4” SHCS (S244) 
and one 3/8 x 3/4” Hex Bolt (S311) as shown.

Photo-5
Mount the Alternator (P555) Chrome or (9655) Billet.
In the upper hole use a 5/16 x 7/8 SHCS (S144).  In
the lower mounting hole use a 3/8 x 4-3/4” SHCS (S277).
Use  a (TP3-1.890) sp acer between the rear support 
and the Alternator. 



Photo-12
Install the Belt (73” long) by moving the 
belt adjustment Idler to the up position 
mount the belt make sure the idler is snug 
before adjusting. Now tighten the belt by 
using the belt adjustment bolt on the back  
side of the main bracket. After the belt is tight, 
lock down the idler bolt and install the idler 
cap. Re- check all hardware. 

Photo-11
Install the Power Steering Pulley (623-A) 
securing with the lock nut. Then add the 
Power Steering Cover (360-A) with three
1/4-20 x 1-1/4” SHCS (S106).

Photo-10
Install the Alternator Fan (221-A) the 
Alternator Pulley (208-A) securing with 
the (S685) Lock Washer we recommend using 
a impact. Now add the Alternator cover
(307-A) using three 8-32 x 1” SHCS 
(S028).

Photo-9
On the Pass. Side of the face plate mount the
(747-A) Idler Pulley this idler has the large 
mounting boss on the back. Use a (S666) Washer 
and a 3/8 x 1-1/2” Hex Bolt. (S322)
On the Drivers side install the (740-A) idler pulley 
using  3/8 Washer  (S666) and a 3/8 X 1-1/2” 
Hex Bolt (S322). Now add the two Idler
Covers (302-A) using six 8-32 x 3/8 SHCS (S022). 

March Performance 1-888-729-9070



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������


	21385Partslist 2.pdf
	PARTS LIST
	21381 Main Bracket
	21382 Alt Rear Support Bracket
	21074 P/S Pump Adapter Bracket

	Accessories
	Belt Size





